

No. : GZMR250300733003 Jun 03, 2025 Date : Page: 1 of 6



CUSTOMER NAME:	Jiang Su Wan Yuan New Materials Co., Ltd.
ADDRESS:	XingyeRoad,ShangdangTown,DantuDistrict,Zhenjiang,Jiangsu,China

Sample Name Gold epoxy phenolic coated aluminum foil :

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

\*\*\*\*\*\*\*\*\*\*\*

SGS Ref. No.	:	SHP25-007161
Date of Receipt	:	Mar 18, 2025
Testing Start Date	:	Mar 18, 2025
Testing End Date	:	Jun 03, 2025
Test result(s)	:	For further details, please refer to the following page(s)
		(Unless otherwise stated the results shown in this test report refer only
		to the sample(s) tested)

Signed for SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Cathy Peng Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be erproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at blepphone (86-756)807 1443.

ity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443.

or em an L: CH. Doccheck (@sgs.com) 中国·广东·广州市黄埔区开创大道1501号3栋101房 ((86-20) 82155555 sgs.china@sgs.com 中国·广东·广州高新技术产业开发区科学城科珠路198号



No. : GZMR250300733003

Date : Jun 03, 2025

Page: 2 of 6

Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Acetic Acid Salt Spray	ASTM G85-19 Annex A1	See result	1
	(AASS) Test			

Pass : Meet the requirements; Note: Fail : Does not meet the requirements; /: Not Apply to the judgment.

### **Original Sample Photo:**





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction force, since and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing (Inspection report & certificate, please contact us at telephone: (86-755)8307 1443, or email: Col. Doccheck@sas.com

□ kt號 Katu ktat, Stance Og, Economit Standag Osekoment Alea, Gargetou, Gangetou, Gangetou, Gangetou, Gangetou, China U (86-20) 821555555 www.sgsgroup.com.cn 中国・广东・广州高薪技术产业开发区科学城科珠路198号 中国・广东・广州市黄埔区开创大道1501号3株101房 U(86-20) 82155555 sgs.china@sgs.com



No. : GZMR250300733003 Date : Jun 03, 2025 Page: 3 of 6

Test Item: Acetic Acid Salt Spray (AASS) Test

Sample Description: Metal part

Test Method: ASTM G85-19 Annex A1

Test Condition:

Concentration of solution collected: (5±1) % NaCl (m/m)

Chamber temperature: (35±2) °C

Volume of salt solution collected: (1.0~2.0) ml/(80cm<sup>2</sup>·h)

pH of collected solution at 25°C: 3.1~3.3

#### Test Result:

Sample	Exposure period	Appearance rating
1		10
2	500h	10
3		10
1		10
2	1000h	10
3		10
1		10
2	1500h	10
3		10



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. to the fullest extent of the law. Unless unit has said a state and the same state of the same state of

🗆 No. 198, Kathu Road, Saenze Chy, Economic & Technology Development Aves, Giargohou, Guargohou, Guina 🗆 Room 101, Building 3, No. 1501, Kaichuarg-Avenue, Huangur Deinit, Guargohou, China 1 (866-20) 82155555 www.sgs.group.com.cn 中国 · 广东 · 广州市黄埔区开创大道1501号3栋101房 t(86-20) 82155555 sgs.china@sgs.com 中国·广东·广州高新技术产业开发区科学城科珠路198号



No. : GZMR250300733003 Date : Jun 03, 2025

Page: 4 of 6

Note:

1.Appearance rating refers to EN ISO 10289:2001, as follows:

Area of defects, A (%)	Appearance rating
0(No defects)	10
0 <a≤0.1< td=""><td>9</td></a≤0.1<>	9
0.1 <a≤0.25< td=""><td>8</td></a≤0.25<>	8
0.25 <a<0.5< td=""><td>7</td></a<0.5<>	7
0.5 <a≤1.0< td=""><td>6</td></a≤1.0<>	6
1.0 <a≤2.5< td=""><td>5</td></a≤2.5<>	5
2.5 <a≤5.0< td=""><td>4</td></a≤5.0<>	4
5.0 <a≤10< td=""><td>3</td></a≤10<>	3
10 <a≤25< td=""><td>2</td></a≤25<>	2
25 <a≤50< td=""><td>1</td></a≤50<>	1
50 <a< td=""><td>0</td></a<>	0

2.Defects of edge do not influence the numerical rating.

3. Intermediate inspection was carried out immediately without any treatment and the result is only for client's reference.

4.After 1000h exposure, the sample was placed at room temperature for 192h. And then the exposure test was performed for another 500h. The total exposure period is 1500h. The test results are only for client's reference.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>https://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

ロ Kritt Katu Real, Stance Og, Economic Ratinolog Development Aea, Gaugdon, Gaugdon, Glia: ロ Rom 101, Balding J. Kritt Kidolaug Aenue, Hangou Diskit, Gaugdon, China: (186-20) 821555555 www.sgsgroup.com.cn 中国・广东・广州高新技术产业开发区科学域科珠路198号 中国・广东・广州市黄埔区开创大道1501号3株101房 ((86-20) 82155555 sgs.china@sgs.com



No. : GZMR250300733003 Date : Jun 03, 2025 Page: 5 of 6





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction fore exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN\_Doccheck@egs.com Dix18% Lebukat Sancoth, Exandra: Narhang Developmentee, Gangdon, Gang Log Development, Langu Datat, Gangdon, Dia

ロ No.1% Katu Red, Sterze Chy, Exanonic & Rathology Development Avea, Gargabou, Gargabou, Gargabou, Gargabou, Gargabou, Gargabou, Gargabou, Gargabou, Cate L(86-20) 821555555 www.sgsgroup.com.cn 中国・广东・广州高新技术产业开发区科学城科珠路198号 中国・广东・广州市黄埔区开创大道1501号3标101房 1(86-20) 821555555 sgs.china@sgs.com



No. : GZMR250300733003 Date : Jun 03, 2025

Page: 6 of 6

Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Salt Spray Chamber	BGD 881/S	GZMR-AG-E331	2024-05-21	2025-05-20
Salt Spray Chamber	BGD 881/S	GZMR-AG-E331	2025-04-15	2026-04-14

\*\*\*\*\*\*\*\* End of report\*\*\*\*\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction forgery or fails/fication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing (Inspection report & certificate, please contact us at telephone: (86-755)8307 1443, or email: CN.Doccheck@sss.com

ロがはNK4buRed、SinexのLiteronial Beindergy DevicementAne, Gargobia, Gargobia, Gargobia, Gargobia, Gargobia, China (186-20) 821555555 www.sgsgroup.com.cn 中国・广东・广州高新技术产业开发区科学城科珠路198号 中国・广东・广州市黄埔区开创大道1501号3栋101房 1(86-20) 82155555 sgs.china@sgs.com